INTIAL TYPE TEST (ITT) Intial Type Test No. F126
B i t u N i I BituNil Company / Manufacturing / Plant / Laboratories / Quality Control Lab. Issuing Date 01/01/2019
Family Name NILOFLEX Sampling methodology Compound SBS 15
Product Name NILOFLEX 15 PY According to EN 13416:2001 Reinforcement POLYESTER as P.S JM 032-180
Product Full Name NILOFLEX 15 PY 400 Sand 4mm S/E Upper Surface SAND
Type of Product an Elastomeric SBS Batch No. Lower Surface POLYETHYLENE
Type of Reinforcement POLYESTER 264109 Production date 22/09/2021
System Applied Under layer (Bottom layer) or intermdiate layer in multilayer system.
M TEST STANDARD UNIT TOLLERANCE S\,ﬁ‘ﬂzfn ME ASCCR-II-I"IJ é\ I\-I ALUE :gF REROR] Date of Measure REMARKS
*  Visual Defects EN 1850-1 - Pass Passed Pass 4391/1850-1 23/09/2021
*  Thickness EN 1849-1 mm -5% 4 4.00 4391/1849-1 23/09/2021
*  Weight EN 1849-1 kg/m2 -10% - - - -
* Length EN 1848-1 m -1% 10 10.02 4391/1848-1 23/09/2021
*  Width EN 1848-1 m -1% 1 1.002 4391/1848-1 23/09/2021
*  Straightness EN 1848-1 - 20mm/10m +10 2 4391/1848-1 23/09/2021
*  Flexibility at low temperature EN 1109 °c/g mm * < -15 us: -15 Ls: -15 4391/1109 23/09/2021
*  Flow resistance at elevated Temp. EN 1110 °c 2 100 100 4391/1110 23/09/2021
*  Water Impermeability (Water tightness) EN 1928 method A 60 KPa Passed Passed 60 4391/1928 26/09/2021
- Vapour Permeability EN 1931 u - 20000 20,000 use the min. value as per Norm.
* Tensile Strength  Longitudinal EN 12311-1 N/50mm -20% 950 909 Machine report  23/09/2021
* Tensile Strength  Transversal EN 12311-1 N/50mm -20% 700 613 Machine report  23/09/2021
* Elongation @ Break Longitudinal EN 12311-1 % -15 absolute (polyester only) 45 33 Machine report ~ 23/09/2021
* Elongation @ Break Transversal EN 12311-1 % -15 absolute (polyester only) 50 42 Machine report ~ 23/09/2021
- Tear resistance (nail shank) :Longitudinal EN 12310-1 N -30% 225 259 Machine report ~ 23/09/2021
- Tear resistance (nail shank) :Transversal EN 12310-1 N -30% 225 281 Machine report  23/09/2021
- Dimensional stability EN 1107-1 % < +0.5 -0.43 4391/1107-1 27/09/2021
- Resistance to Static loading EN12730 method A kg Min. 25 25 4391/12730 25/09/2021
- Resistance to Impact EN12691 method B mm Min. 900 900 4391/12691 26/09/2021
- Peel resistance of joints EN 12316-1 N/50mm -20N - 134 Machine report  25/09/2021
- Shear resistance of joints :Longitudinal EN 12317-1 N/50mm -20% 950 940 Machine report  25/09/2021
- Shear resistance of joints:Transversal EN 12317-1 N/50mm -20% 700 623 Machine report  25/09/2021
- Durability (Flexibility after artificial ageing) EN 1296/ EN1109 °c/g mm * < -5 UsS: = LS: = - -
- Durability (Heat Flow after artificial ageing) EN 1296/EN1110 °C = 90 - - -
- Durability (Visible defects after U.V ageing) UNI EN 1297/EN1850-1 - - Passed - -
- External Fire Performance ENV 1187/EN 13501-5 Class - F roof F roof No Performance Determined
* Reaction of Fire EN 11925-2/EN 13501-1 Class - E E - -
- Watertightness after stretching at low temperature EN13897 % = = - = -
- Adhesion of Granules EN12039 % Max. - - - -
- Root Resistance EN 13948 - NPD NPD NPD = -
- Dangerous Substances - - - Free Free No Dangerous substances used
* s sign for the mandatory (necessary) tests as per specified for system used according to EN 13707:2013
FM-QC-02-14 VER (1) DATE 1/1/2014

Approval

Product Confirmation of EN

Product Verification

13707 Requirements

Tamer Mohamed



Nile Waterproofing materials Co.
BituNil
Quality Control Department

M e i fn i |

Flexible sheets for Waterproofing
Determination of Length, Width, and Straightness
8-1:

L 18

1 23/09/2021 Thursday
» 4391/1848-1/2021

Date of testing
Report No.

Product Identification

Product FULL name
EOC # [ Client |
Date of aroduction
Shift of production
Compound type

© NILOFLEX 15 PY 400 Sand 4,00 mm 5/F
. NANOTEK - TURKEY

© 22/09/2021 Wednesday
+ Shift 3

: SBS-15 EC/-

: PY JM 032/180

10m m
23 m R/P.

Roll Length :
Rolls/Pallet :
Reinforcement type

: 264 1 09
: (S00) Sand - Rashidi (200 micron)

Batch No.
Upper surfacing

Lower surfacing . (E03) (Bitunil I1SO Printed English & English) HD PE Film Printed

Sampling

Length Width | Straightness

sampling According w e Li Lo

Number of samples

1 Sample for all

Test Piece

1 complete undamaged roll

Dimensions of samples

The dimension of the roll

Measurements

Length of roll

Width of roll

Max. Deviation

Expression of results

Length nearest to 10
mm

Width nearest to 1 mm

Max. deviation nearest
to 1l mm
(g-100)

Conditioning before testing

Mot Required except in case of dispute

Results
Length Width Straightness
Measured Value 10020.0 mm 1002.00 mm 1020 mm
(g -100 )}
Max. deviation

Expressed Value 10,020 mm 1,002.0 mm 2 mm
Laboratory Qualify Control
Cherist J,jf’

Ver. 0 Date . 1/1/2015




m ErgtaniNil

Nile Waterproofing materials Co,

BituNil
Quality Control Department

Flexible sheets for Waterproofing

Determination of Thickness and Mass per Unit Area

Date of testing
Report No.

Product Identification

Product FULL name
EQC # [ Client ]
Date of production
Shift of production
Compound type
Reinforcement type

Batch No.
Upper surfacing

Lower surfacing

R 1A T AN
Cid LOSI-L.LU0UU

: 23/09/2021 Thursday
+ 4391/1849-1/2021

NILOFLEX 15 PY 400 5and 4.00 mm

: NANOTEK - TURKEY

: 22/09/2021 Wednesday
: Shift 3

© 5BS-15 EC/-

: PY IM 032/180

+ 264109
: (500) 5and - Rashidi (200 micron)

S/E

10m m
23m R/P.

Roll Length :
Rolls/Pallet -

: (E03) (Bitunil ISO Printed English & English) HD PE Film Printed

Sampiing
Thickness Mass per Unit Area K
Sampling According to EN 13416 B
Number of samples 1 sample 3 cutting sample from 1 R
Test Piece > 800 mm * 100 mm = 800 mm * > 400mm
Dimensions of samples use the test piece 100 mm * 100 mm
Measurements 10 places (values) 3 weights (values)

Expression of results

Mean of 10 values to nearest 0.1
mm

Mean of 3 values to nearest 0.1 g
multiply by 10 expressed in Kg/m2

Conditioning before testing

Not Required except in case of
dispute

20 hr. at (23  2)°c and humidity
(5045)%

Results
Thickness
Value 1 398 mm
Value 2 4.00 mm
Value 3 4.00 mm
Value 4 4.02 mm
Value § 3.99 mm
Value B 400 mm
Value 7 3.899 mm
Value 8 4.02 mm
Value 8 4.02 mm
Value 10 4.00 mm
Average 4.00 mm
Laboratery Quality Control
L'.‘I;ré/mist P
ver.Q

Mass per Unit Area

60.70 ¢
59.40 g
51.10 g

60.4g
\10=

6.0 Kg/m2

Date: 1/1/2015
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Nile Waterproofing materials Co.

BituNil

Quality Control Departmeoent

IFlexible sheets for Waterproofing
Determination of Flexibility at Low Temperature

Date of testing
Report No.

Product Identification

Producl FULL name
COC #t [ Client |
Dale of production
Shift of production
Compound type
Reinforcement type

Batch No.
Upper surfacing

Lower surfacing

N 1109:2013

: 23/09/2021 Thursday
: 4391/1109/2021

: NILOFLEX 15 PY 400 Sand 4,00 mm S/E
: NANOTEK - TURKEY

: 22/09/2021 Wedresday

: Shift 3

. SB5-15 EC/-

© PYJM032/180

Roll Length: 10m m
Rolls/Pallet : 23 m R/P.

+ 264109
: (500) Sand - Rashidi (200 micran)

: (EO3) (Bitunil ISO Printed English & English) HD PE Film Printed

Sampling
Flexibility at Low Temperature
samipling Accui ding Lu LK 13416
Number of samples 10 sample (5 + 5)
Test Piece Cut Longitudina! Direction away from edges 150 mm
Dimensions of samples 1401 mm * 50+7 mm
Measurements 10 measurements (5 + 5)

Expression of results

Temp. degree in celliseous applied an upper and lower surfaces

PR I T -y |

H I ¥ D Fillemn "

a1} -
TIGGIL T e THEETT &1

Ll a3 vk
Al. @b 22L& W WIL

samples on siliconized paper

A
o

Conditioning of Test
Specimens

1 Hr.+ 5 min. at desired Temp. immersed in Alcohol/water path

Results

Specimen 1/1*

Specimen 2/2%*

Specimen 3/3*

Specimen 4/4*

Specimen 5/5™

Result

Labor uality Control
'EhEZist f ;’j

FM-OC-EN1109

=

Upper Surface (1-5) Lower Surface (1%-5%)

-15 Ye -15
-15 Qe -15
-15 ¢ =1

-15 o -15
-15 % 15
-15 L -15

Ver.

Date: 17142015



M I ptan Nl

Nile Waterproofing materials C o.

BituNil
Qualily Contral Departiment

Flexible sheets for Waterproofing

Determination of Flow Resistance at Elevated temperature

Date of testing
Report No.

Product Identification

Product FULL name
EQC # [ Client ]

Date of production
Shift of production
Compound type
Reinforcement type

Batch MNo.
Upper surfacing

Lower surfacing

EN 1110:2010

: 23/098/2021 Thursday
: 4391/1110/2021

MNILOFLEX 15 PY 400 Sand 4.00 mm S/E
: MANOTEK - TURKEY
: 22/09/2021 Wednesday

: Shift 3 Roll Length: 10m m

: SBS-15 EC/- Rolls/Pallet: 23 m R/P.
: PYJM 032/180

+ 264109

: (S00) Sand - Rashidi (200 micron)

: (E03) (Bitunil 1SO Printed English & English) HD PE Film Printed

Sampling
Flow Resistance at Elevated temperature
Sampling Mccording to EM 13116
Number of samples 3 samples
Tes! PieLe Cul rectangular samples away from edges 150 mim
Dimensions of samples 100£1 mm * 50+1 mm to 90mm
Measurements Distance of whole sample before test and after test

Expression of results

Passed at desired temp. if distance <= 2.0 mm and no droplets abserved

Conditioning Before Testing

2 Hr. at 23+2 “c without PE film and separated
samples on siliconized paper

19042 min ot Hngi’r

ol e il N REE By R R el e

Conditioning after testing
before measuring

at least 120 min at 2342 ¢

Results

EhEmiSf/

Upper Surface (1) Lower Surface (1%)
Specified temp. 100 0c 100 O¢
| . Droplets cbhserved Mo droplets Mo droplets
Il . Difference AX*
Specimen 1/1% 0.10 mm 0.08 mir
Specimen 2/2* 0.08 mm 0.05 mm
Specimen 3/3% 0.17 mm 0.12 mm
Mean 0.1 mm 0.1 mm
¥ Ax is the difference between initial length of the test specimen and the final length after the test period in mm.
Result Passed Passed
Laboratory QualityControl
er 0 Dare : 1/1/2015

Fivi-0iZ-EMN111




Nile Waterproofing materials C o,
BituNil
Quality Control Department

N Ehiteaidil

Flexible sheets for Waterproofing
Determination of Visible defects

Date of testing
Report No.

Product Identification

Product FULL name
EOC # [ Client |
Date of production

EN 1850-1:2000

: 23/09/2021 Thursday
: 4391/1850/2021

NILOFLEX 15 PY 400 Sand 4.00 mm S/E

: NANOTEK - TURKEY
: 22/09/2021 Wednesday

Shift of praduction . Shift 3 Roll Length: 10m m
Compound type . SBS-15 EC/- Rolls/Pallet; 23 m R/P.
Reinforcement type PY I 032/180

Batch No. : 264 1 09

Upper surfacing

: (S00) Sand - Rashidi (200 micron)

Lower surfacing : (EO3) (Bitunil ISO Printad English & English) HD PE Film Printed

Sampling

Visible Defects

Sampling According to EN 13416

Number of samples 1 Complete roll

Test Micce The Complcte Roll

Dimensions of samples Full Roll Dimension

Measurements 5 main visual examination

Expressian of results Visual infermation by naked eye

Conditioning Before Testing  |Not required but in case of dispute conditioning at least 20 hr. at 23 1

2 "e
Results Examination of Examination of
Top Surface Underside
Blisters free free
Cracks - free free
Holes free free
Naked Spots free free

Other Noticeable - -
defects

Laboratory Quality Control

Chemist

Ver. O Date . 1/1/2015
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Date of testing

ey ey

¥ el Pl
NU AW L r

P,

Praduct ldentification

Product FULL namae
EQC N [ Client |
Licilie wl presd i Livn
Shill ol preeduclion
Compound bype
Reinfurcement Lype
Batch No.

Upper surfacing

Lower surfacing
(=

Flexible sheets for Waterproofing
Determination of Watertightness
EN 1928:2000

¢26/09/2021 Sunday
. e ] ]

A4 M1O3R M
B d A Ao e

Join with Inatial Tygpe Test 0 00100
MILOFLEX 15 PY 400 Sard 4.00 mim 5/
MANOTEK - TURKEY

210 2021 Wednesday

shift 4 foll Length
58515 ECY- Rolls/Fallet :
1Y I 0327180

264 109

{500) Sand - Rashidi (200 micron)

Nile Waterproofing materials Co,
Ml
Couality Contral e spuantnenl

100 i
24m R/P.

{E03) [Bitunil ISO Printed English & English) HO PE Film Printed

Lol

Sampling
Determination of Watertightness -
Method Method A Method B [if Applied)
Sampling According to EN 13416 According to EN 13416
Number of samples 3 from different roll parts 3 from different roll partls
Test Piece 3 =
Dimensions of samples Circular with Diameter 200 +2 mm ~ Equal to sloted plate at least 130 mm
Measurments at 235 %¢ 2318 Oc .

Expression of results

Pass:if no coler change or Fail:if color change

Pass:if no color change or Fail:ifl color chanpe

Conditioning hefare tasting

Mg

6 Hrs, at 2345 Yo

6 Hrs. at 2325 ¢

Teat Duration 2441 hr B Assesment after 1 hr. test duration
Presuure applied B0 kPs. sccording to spacified pressure
Results
Applied Pressure far A Applied Pressure for B
60 kPs -
Color Change Result Evidence of leakadge Result
|
Sampla 1 No PASS . -
Sample 2 No PASS . -
sample 3 Mo PASS - -

Tested and Reparted by

FR-QC-EM 1922

Quality Control Responsible

Yer. D

Laboratory Manager

Date: 1/1/201%




Nile Waterproofing materi als Co.

Flexible sheets for Waterproofling

Determination of Resistance to Static loading

Date of testing
Repurt M.

Product Identification

Product FULL name
EQC # [ Client ]
Date of production
Shift of production
Compound type
Reinforcement type
Batch No.

Upper surfacing
Lower surfacing

EN 12730:2015 Method A

25/09/2021 Saturday
A891,/12730/2021

lomn with Inatial Type Test : 00100

NILOFLEX 15 PY 400 Sand 4.00 mm S/E
NANOTEK - TURKEY

22/09/2021 Wednesday

Shift 3

SBS-15 EC/-

PY JM 032/180

264 1 09
{500) Sand - Rashidi {200 micron}

BitunNjl
Quality Central Dep aitiment

Rell Length: 10 m m
Ralls/Pallet : 23 m R/P.

(EO3) (Bitunil 150 Printed English & English) HD PE Film Printed

Sampling
Determination of Resistance to Static loading
Sampling Accarding to EN 13416

Number of samples

1 From part of roll with 10cm exclusion from both roll sides

Test Piece

3

Dimensions of samples

550 mm * 550 mm +£2 mm

Measirments

Visual check for cracks or Leakadge

Expression of results

Mo cracks or Pass at specified load in Kg

condivenieg el e tesuing

m
£4 [ra, ot apeciried tear candition (L4 Lt )

Support

Soft Support Molystyrene

Duration of Test

24 Hrs, at specified test condition {23 +2 %) for each loading interval.

Results

Applied Loads

a 5 10 i5 20 25 30 35 40 Kg
Sample 1 - - - 25 - - -
Sample 2 - - - - 25 s
Sample 3 25 - -
Max. Load : 25 Keg
Cracks or Leakage
0 5 10 15 20 25 30 35 40 Kg
Sample 1 - - - - - MO
Sample 2 No -
Sample 3 - - - - - No . -
End Result : PASS

Tested and Reported by

Fti-QC-ENLE 730

Quality Control Responsible

Ver, 0

Labnﬁv Manager

Date | 1/1/2015
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Nile Waterproofing ma®oerials Co.

Fn-OC-EM12692

T
Cruality Control Tepaitimenl
Flexible sheets for Waterprooting
Determination of Resistance to Impact
EN 12691:2018 Method B
Uate of testing : 26/05/2021 Sunday
Report No. s 4391/ 12691/ 2021
Product Identification Join with Inatial Type Test: 00100
Product FULL name NILOFLEX 15 PY 400 Sand 4.00 mm S/E
EOC # | Client | NANOTEK - TURKEY
Date of production : 22/09/2021 Wednesday
Shift of production Shift 3 Roll Length: 10m m
Compound type SBS-15 EC/- Rolls/Pallet: 23 m R/P.
Reinforcement type PY JM 032/180
Batch No. 264 1 09
Upper surfacing {S00) Sand - Rashidi (200 micron)
Lower surfacing {ED3) (Bitunil 1SO Printed English & English) HD PE Film Printed
Sampling -
Determination of Resistance to Impact
Sampling According to EN 13416
Number of samples 1 From different paositions of roll with 10cm exclusion from both roll sides
Test Piece >
Dimensions of samples 150 mm = 150 mm
Measurments Visual check for cracks or LEEE“.EU‘EE
Expression of results Mo cracks ur leakadge ol specified drop helght in mm
ConnBitivming elare Lesting T b, ol ppre il Uy e ondition (73 47 0, !
Support Soft Suppart Palystyrene
Drop mass 500 + 5 gm including Punchring tool
Punchring tool Spherical with diameter 12.7 £1 mm
Results
Applied Loads ==
300 | 350 | 400 | 450 | 500 | 00 | 700 | 800 | 500 | 1000 | 1250 1500
Sample 1 - . - - - - - - 900 . -
Sample 2 - - - - - - . - | 900 .
Sample 3 - - - - - - - 500 - -
sample 4 - - - . - 200 2
Sample 5 - Q00 - -
Max. Load : 900 mm
Cracks or Leakage -
300 | 350 | 400 | 450 | 500 | 600 | 700 | 800 | 900 | 1000 | 1250 1500
Sample 1 - - - - . - = ], Mo
Sample 2 - - - - - No ,
Sample 3 No - .
Sample 4 - - - - - - - No . -
Sample 5 - + - 5 ; B 5 Mo S
End Result : PASS
Tested and Reported by Quality Control Responsible Labaratory Manager
Yer. O Bate : 17102015




N B it il
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Repart Mo,

Product Identification

Product FULL name
EOC # | Client ]
Date of production
Shift of praduction
Compound type
Reinforcement type
Batch No.
Upper surfacing
Lower surfacing

. E'Ffﬁﬂf'lﬂ‘)'l Ry
R

: 4391/1107-1/202:

Nile Waterproofing materials Co,
BituNil
Cuaality Conatral Dicpatnnend

Flexible sheets for Waterproofing
Determination of Dimensional stability
EN 1107-1:2000

1T

1
|
=

L =T

—

Join with Inatial Type Test : 00100

NILOFLEX 15 PY 400 Sand 4.00 mm S/E
NANOTEK - TURKEY
22/09/2021 Wednesday

Shift 3 Roll Length: 10m m
SBS-15 EC/- Rolls/Pallet : 23 m R/P.
PY JM 032/180

A 1 00
Fe by S R ¥ b

{S00) Sand - Rashidi {200 micron)
(E03) (Bitunil 1SO Printed English & English) HD PE Film Printed

Sampling
Determination of Dimensional stability
Sampling According to EN 13416

Number of samples

1 Part of Roll taken test pieces from uniformally over the width in larger dimentian with
Longitudinal direction

Test Piece 3 i

[ 3 C iRt U PN, U EU PRI UL FEN+= 1 mem ¥ B4 1 mm

LATTIENI SO S O SalTIpHES A ke o FHTEE wifef BRI

Weasurments Measuring using aptical device Lhe difference dislanice belween intial mark referance L

and second mark for each test specimen to nearnest 0.05 mm

Exprassion of results

The % of the difference distance between intial mark referance Ly and second mark with
refereance to referance distance Lg. it may be positive (+) expansion or negative (-)
contraction.

Conditioning before testing

at 23+2 "¢ for 24 hr.

Conditioning during testing

at 80+2 "c for 24 hr. + 10 min. duration

Conditioning just before measurments

at 23+2 "¢ for at least 4 hr.

Results
Referance Difference % of change Sign. Meaning
Sample 1 200 -0.88 -D.44 Contraction
Sample 2 200 -0.82 -0.41 Contraction
'Sample 3 200 -0.88 -D.44 Contraction
Sample 4 200 -0.86 -0.43 Contraction
‘Sample 5 , 200 -0.86 -0.43 Contraction
Arthmatic Mean : -0.43 Contractian
Result close to nearnest 0.1 %
-0.43
Tested and Reported by Quality Control Responsible LaboratoryVManager
FM-QC-EMNT107-1 Var 0 Date . 1412015




BITUNIL

Y 1L Saad El Aaly St Wadi Bl Kamar
Alexandrin, EGYPT

Tensile test extensometer BN 12311

Test type: Tensile Instron Corporation
Operator name: EMAD GHONAMI Series X Automated Materials Testing System
Sumple [dentification: 264109 TEL Test Date: 23 September 2021
Intertace Type: 4200/4300/4400
Sample Rate (pts/secs):  6.6670 -
Crosshead Speed: 100.0000 mm/min BRLEH |t
Second Speed: 0.0000 mmmin Temperature: 23 C
Third Speed: 0.0000 mm/min
Full Scale Load Range:  5.0000 kM
Membrane/ Thickness  NILOFLEX-15PY AM S/E ** NANOTEK #*
Reinforcement Type HE PSIMO32-180 *+*
Compound / Batch no. SBS -15/EC Batch No**264109**
Production date 220942021 11
Direction LONGITUDINAL
sample comments;
Conditioning at least 20 hrs
E Load [ L Yo Strithn Yo Stran
il at Cursor il at Cursor
Max.Load Point 1 Max. Load Paint |
[ Ni3em) { N/3em) (%) (%)
| 918.700) 914 8ui) 313760 34.241
2 945,200 914.360 34.620 33.369
3 864,700 768.320) 20.440 27718
4 935.000 928.590 29.840 30.241
3 883.500 883.220 39.920 39.543
Mean 909420 881.876 32916 33422
8.D. 34251 65.620 5.101] 4.598

8.24.CH)



Tensile test extensomeler EN 12311

Test type:

Operator name:
sample ldentilication:
[nterface Type:

Sample Rate (pts/secs):

BITUNIL.

9 EL Saad El Aaly St Wadi Bl Kamar

Alexandrin , BOYIT

EMAD GHONAME
264109 TET
4200/4300/4400

Instron Corporation
series X Automated Materials Testing System

Test Date: 23 September 2021

Humidity { % }:50

Crosshead Speed: Y iin
Second Speed: m/min Temperature: 23 C
Third Speed: mmmin
Full Seale Load Range: I M
Membrane/Thickness  NILOFLEX-15PY 4M S/E ** NANOTEK **
Reinforcement Type P8 IM 032-180 www
Compound / Batch no. SBS -15/EC BatchNo**264109%*
Production date 22/09/2021 1l
Direction TRANSVERSAL
S0 n'-plr* Comments -
Conditioning at least 20 hrs
|.oad ' Load Do Strain o Siram
at i Cursar at at Cursor
Max Load Paint | Mwax Load Point |
[ NfScm ) { N/Scm) (%) (%)
I 617.200 573.690 42,720 44.456
2 (G70.900 6] 870 16,1340 17 98|
3 G68.500 633,690 40,950 42024
o 506.600 489,390 35.500 30.818
) a5 400 G011 870 45 460 46281
o Mear 613,720 592,102 40.]52 d].514
5.0, 606,758 65.677 4,279 4,066

B.24.00



BITUNIL
9L Saad Bl Aaly 56 Wadi Bl Kamar
Alexandria, EGYPT

Tensile test ASTM D-5147

Tesl type: Tensile Instron Corperation
Operalor name: EMAD GHONAME Series IX Automated Materials Testing System  8.24.0)0
Sample Identification: 264109 TAL Test Date: 23 September 2021
Interface Type: 4200/4300/4400
sample Rate (pts/secs): 10,0000 — .
Crosshead Speed: 30.0000 maymin Hlyroiity | %390
Second Speed: 0.0000 mm/min Temperature: 23 C
Third Speed: 0.0000 mim/min
Full Seale Load Range:  5.0000 kN
Membrane/Thickness  NILOFLEX-15PY dM S/E ** NANOTEK **
Reinfbreement Type BRE PS5 IM Q32180 e
Compound / Batchno,  SBS -13/EC Batch No**264 109**
Production date 22/09/2021 1l
Direction LONGITUDINAL
Sample comments:
Conditioning at least 20 hrs
Load Load %% Strain %o Strain Lol
at at Cursor at Cursor al at Cursor
Max. Load Point | Foint | Mux. Load Pount |
(N/Sem) {N/5em) (%) (%) (R N/m)
! 960.600 960.520 63.5713 65.853 TR
2 922.400 915,160 57.681 57453 18,303
a 916.600 011.660 58,245 58 D80 18.233
< Y24.000 Y24 2Rl 36,557 36840 P 5.480
5 935.000 931540 57.475 58.080 18.631]
Wean 831 840 028 632 50106 50.261 18.573
3.D. 17.399 | D454 3.667 3.731 {LARY




BITUNIL

9 LL Soud ELAaly st Wuadi B Komar

Alexondrin , EGYIY

Tensile test ASTM 1-5147

Tensile

WAL SGHOMANE
204109 TAT
4200/ 300/4400

Test type:

Chpacralon e,
sample Identification:
Interface Type:

sample Rate (pts/secs): 10,0000

Crosshead Speed: 06000 mnymin
Second Speed: 0.0000 mnymin
Third Speed: (.00 mymin
Full Scale Load Range:  5.0000 kM

NILOFLEX-15PY 4M S/E ** NANOTERK **
R PSIM 032180 ***
SBS -15/EC Batch No**264109%*

Membrance/ Thickness
Reinforcement Type
Compound / Batch no.

Production date 2A0m2u2 ML

lnstron Corporation
Sefies LA Altomated Malerals Teshing svslem
Test Date; 23 Sepember 2021

BAL00

Humidity ( % ): 50

Temperatwre: 23 C

Direction TRANSVERSAL
Sample comments:
Conditioning at least 20 hrs
Load Load % Strain - Y Strain TR
at at Cursor al Cursor at A€ urso
Max, Load Paint | Paint | Mhax. Load Point |
{N/Sem) {N/5em) (%) (%) (b NS
| 621.200 604.280 64 484 59.320 12080
z 610,000 376,640 6.82] 55,327 | 1.533
3 702.600 (65,760 62,245 56,360 13315
& 577.000 573.144) 47 4649 46,133 11463
5 582_800 572,340 63.019 60.747 11.447
f 700400 689,660 67.004 63 667 13,793
Mean 632.333 613.637 61.007 57.009| 12273
S.D. 36.051 51.572 6.803 6.062| 1.031




BITUNIL

Y LL Saad El Aaly St Wadi ElKamar
Adexandria , EGYPT

Tearing Strength ASTM D-4073-94

lest type: Tensile

Operalor name: EMAD GHONAME

Sample Identification: 264109 RAL

Interface Type: 4200/4300/4400
Sample Rate (pts/secs):  10.0000
Crosshead Speed: 100.0000 TV i
Second Speed: 0.0000 i min
Third Speed: 0.0000 mnvmin
Full Scale Load Range:  5.0000 kN

Instron Corporation

Series | X Automated Materinls Testing System
Test Date: 23 September 2021

Membrane/Thickness NILOFLEX-15PY 4M 5/ ** NANOTEK **

Reinforcement Type

Compound / Bateh no.

Production date

#++ P.§ IM 032-180 **+
SBS -13/EC Batch No**264 1 09**
220092021 11

Direction LONGITUDINAL
Sample rommente:
Conditioning at least 20 hrs
Load Avg Ld
al Between
Mlax Load Lirmits |
(M) {N)
| BEE. D00 639,842
2 | 631.900 561615
Mean 660,400 600,729
5.D. 40.305 55315

Humidity ( % ): 50

Temperature:

23

8.24.000



Tearing Strength AS TV D=A4073-494

sl Tvpe:

Operator name:
Sumple Wenlilication;
Interface Type:

Sample Bare [p1sfaces):
It |

MNP . I L
po Akl Leri LR R v e

Second Speed:;
Third Spued:

I"ull Scale Load Range:

hembrine/Thickness
Reinforcement Type
Compound / Baich ro.
Production date
IMrcetion

Somplo ocommantos

Conditioning at least 20 lus

aBs -15/EC

Tensile

EMAL GEONAME
26109 RAT
420044 200/4400

[0

INRTA N ATATETS
(RELERRTLPLN LY

0.0000
(.0000
5.0000

BITUINIL

Y EL Saad B Aaly SGOWadt B cannr

Alexandria . EGYPT

M i
manimin
[T nin

kM

e P S IM Q32-180 w4

22/09/2021

Batch NoF*264 | (o

111

TRANSVERSAL

Instran Corporation

Series X Auwwonated Materinls Testing System
Test Date: 23 September 2021

NILOFLEX-15PY M S/E *F NANOTIER **

1wl Ava Lil

al Between

hnx Load Limits |

(M) (M)

- 1 o 494 000 454 834
2 460,300 432517
) Mean 480,150 443676
5., 10,587 15780

Humicity { %o ): 50

Temperature:

23C

w2400



BTt

INIL

9 EL Sand T Aaly SU Wadi B Kamar

Alesandrem , EOYPT

Tearing Strength EN 12310-1

Test type: Tensile

Crperator name: EMAD GHONAMIL

Sample ldentification: 264109 REL

Interlace Type: 4200/4300/4400
Sample Rate (pts/secs): 10,0000
Crosshead Speed: 10,0000 P i
Second Speed: (.0000 mim/min
Third Speed: (.0000 mim/min
Full Scale Load Range:  5.0000 kN

[nstron Corporation
series X Automated Materials Testing System
Test Date: 23 September 2021

Membrane/Thickness NILOFLEX-15PY 4M S/F =¥ NANQTEK **

Reinforcement Type
Compound / Batch no.

Production dale

R P.SIMO032-180

SBS -15/EC  Batch No**204 109%*

2200972021 1

o

Direction LONGITUDINAL
Hample commonta:
Conditioning at least 20 hrs
Load Ave Ld
al Berween
Mlaa Loud Limits |
(N) (M)
| 268.300 232427
2 317000 198067
3 240.900 177.331]
ol 234400 195.439
3 238 (00 165,122
Mean 259.720 193.677
5.D. 34.719 25,527

Fumidity { % ): 50

Temperature: 25 C

8.24.0)0



Fesring, Streaprh FRET25110-1

Test type: Tensile

EMAD GHONAME
Sumple ldentification: 264109
4200/4300/4400

Operador name:
Interface Type:

Sample Rate (pts/secs):
Urosshead Speed:
Second Speed:

Third Speed:

Full Scale Load Range:

BITUNIL

9 EL Saad El Aaly St Wadi EI Kamar

Alexandrin , FOYEPT

ko Fons s i
PEIW B0

mm/min
Fram min

kN

Membrane/Thickness  NILOFLEX-153PY 4M S/E ** NAMOTER ##

Reinlorcement Type

Compound / Batch no.

¥+ P.5JIM 032-180Q ***
SBS -15/EC DBatch No**264109%*

Instron Corporation

Series IX Auvtomated Materials Testing System
Test Date: 23 September 2021

Production date 22/09/2021 11
Direction TRANSVERSAL
Sumple comments:
Conditioning at least 20} hrs
Load Avg Ld
il Belween
Max. Load Lirits |
(N) (N)
| 236.500 216697
2 269,500 247.6597
3 376,500 02 954
4 274.100 247673
5 251.500 235982
Mearn 281.620 250,201
5.0 55.111 32.094

Humidity ( %o ): 50

Te mperafure:

23C

R.24.00)



Shear resistance ol Joint EN-=12317-1

Test type:

Clperator name:
Sumple Identification:
Interface Type:

sample Rate (pis/secs):

P RGN FOCRION (.., Rt 1N
L laallseld J|..Jl:';1l..

4200430044400

BITUNIL

9 EL Saad El Aaly St Wadi Bl Canar
Alexandria , EGYPT

EMAL GHONAMI

pa
My min

Insteon Corporation
Series 1X Avtomated Materials Testing System

Test Date: 235 September 2021

Flumid ity ( *

Yo ):50

Second Speed: mmimin Temperature: 23 C
Third Speed: mnymin
FFull Scale Load Rangg: kM
Membrane/Thickness  NILOFLEX-15PY dM S/E #* NANOTEK **
Reinforcement Type *HE DS IM 032-180 #++*
Compound / Batch no. SB5 -15/LEC Baich No®* 20641 09**
Production date 22092020 1
Direction LONGITUDINAL
Sump ke comments:
Conditioning at least 20 hrs
Load Load % Strain % Strain
al at Cursor al at Cursor
Max, Load Point | M, Load Pomt |
(MN/Scm) (MS5em) ] ("o}
1 951700 043.620 35.325 315741
2 L3910 U58.380 43 740 43 904
e 8 890.700 890.200 36.070 36,154
4 959,700 939,060 30.100 30,181
3 D41 500 041,470 36160 36,158
oo Mean 940.540 038.546 36.279 30.427
S.D. 28.814 28.222 4.86Y 4.387

820N



BITUNIL

9 EL Saad LI Aaly St Wada L Kamar

Aldesandrm . FOYI

sheqr resistance ol Joint EN-12317-1

Test type: Tensile Instron Corporation
Operator name: EMAD GHONAMIE Series 1X Automated Materials Testing System
sumple Identification: 264109 JET Test Date: 25 September 2021
Interliace Type: 4200/4300/4400
Sample Rate (pls/secs):  10.0000 o .
Crosshead Speed: 200.0000 mny min bl 2600
Second Speed: 0.0000 M min Temperature: 23 C
Third Spesd: 0.0000 min/min
Full Seale Load Range:  5.0000 k™
Membrane/Thickness NILOFLEX-15PY 4M 5/E ** NANOTER **
Reinforcement Type Wk PSS IM D32-180 e
Compound / Batch no. SBS -15/EC BatchNo**264109**
Production date 22/0972021 1
Direction TRANSVERSAL
Somple comments:
Conditioning at least 20 hrs
Load Load % Strain t % Strain
at at Cursor at al Cursor
Max. Load Point | Max. Load Point |
(N/3em) {M/3em) (0] {%o)
Y 615.600 613.950 36,085 37 568
] 687500 G673 820 39 785 41,534
3 661.500 6359.860 42.130 42.714
4 564.800 346,840 28915 32,500
5 SHE. 200 583590 34500 35,334
Mean 623.520 613.672 36.463 37.930
5.5 50.730 32.642 5.105 4,249

8.24.000



Ieeling () 180 EN-12316-2

Tesl Lypre. Tensl
Uperator name: M A

BITUNIL

9 EL Soad El Aaly 5t Wadi El Kamar

Alexandrio, EGYPT

Jie
1 GHONAMIE:

Sample Identification: 264109 PEL
Interface Type: 4200/4300/4400

sample Rate (pts/secs):  10.0000
I:‘III"\}SE':!'[EP"-I q|h=a\.-'| H 1 i"ll"l ﬁﬂﬂﬂ llllll .fl'n:ll

Al bl o b el bW WA FEUIW BdlaRd
Second Speed: 0.0000 i min
Third Speed: 0.0000 i min
Full Scale Load Range:  5.0000 kN

Membrane/Thickness MNILOFLEX-13PY 4M S/E ** NANOTEK #*

Reinforcement Type

% P.SIM032-180 w*

Compound / Bateh no. SBS -15/EC Batch No**264 1()9%#*

Production date
irection (5x40)

sinmple comments:
Comditioning at least 20 hrs

22/09/2021 11
Peeling @@ 180

Instron Lorporation
Series 1X Automated Materials Testing System
Test Date: 25 September 2021

Avg Ld Load
Between al
Limits | Plat, Load
{ N/5cm) { N/Sem)
| 127.924 |43.400
2 134017 | 54.600
3 140912 153.300
Mean 134,284 150.433
5.0 o B 0.498 6,126

Humidity ( %0 ): 50
Temperature: 23 C

B.24.000



